
City of Roseville 
2020 Urban Water Management Plan 

 
   
 

Appendix I – Regional 2020 Wastewater Systems Evaluation Report 

 



SOUTH PLACER WASTEWATER AUTHORITY
Partners: City of Roseville, Placer County, South Placer Municipal Utility District

South Placer Regional Wastewater 
2020 Systems Evaluation Report

Prepared byDecember 2020



 

 

 
SOUTH PLACER 
REGIONAL 
WASTEWATER 
2020 SYSTEMS 
EVALUATION 
REPORT 

 
0011183.00 
South Placer 
Wastewater Authority 
December 2020 

2175 North California Blvd., Suite 315 
Walnut Creek, CA 94596 

925-627-4100 
 

woodardcurran.com 
COMMITMENT & INTEGRITY DRIVE RESULTS 



 

 

South Placer Wastewater Authority (001183.00) i Woodard & Curran, Inc. 
[...]
Eureka Road and E. 
Roseville Parkway 

800 ft of 8-inch 
1,400 ft of 10-inch 

2,200 of 15-inch (upsized from 8 or 10-
inch) 
1,200 ft of new 15-inch. 
 

Redirect flows from PS 26 and Sierra 
College Blvd down Eureka Road to 
relieve Area E.  $1,831,000 

3 

PS 25 (pumps) 2.02 mgd firm 
capacity 

2.6 mgd PWWF at Buildout 
 
 

Increased Firm capacity of PS 25 to 
meet Buildout PWWF (depends on 
alternative). 
 
New weir structure or adjustments to 
existing structure at PS 25 to convey 
the maximum potential flow through 
PS 25 without any dry weather flows. 

$758,000 

PS 25 diversion 
structure 

N/A New diversion structure and related 
piping 

Notes: 
a. Note that pipeline capacity increases could be accomplished through parallel pipes, rather than upsizes.  



0 0.25 0.50.125
Miles

Third Party  GIS Disclaim er: This m ap is for reference and
graphical purposes only  and should not be relied upon by 
third parties for any legal decisions. Any  reliance upon the 
m ap or data contained herein shall be at the users’ sole 
risk.  Data Sources: SPWA Agencies, ESRI, W&C

Figure 3-12
South Placer Wastewater Authority

2020 Systems Evaluation

Figure Exported: 12/21/2020  By: cvanlienden  Using: \\woodardcurran.net\shared\Projects\RMC\WCR\0091 Roseville, City of\0011183.00 SPWA Sy stem s Evaluation\G. GIS\3 MX Ds\Report Figures\3-12_Proposed Im provem ent Projects.m xd

Project #: 0011183.00
Map Created: Decem ber 2020Regional Gravity

Sewer
Force Main
Non-Regional
Modeled Sewer

#* Pum p Station
Prelim inary  Capacity
Im provem ent Area
Deficiency Area

Service Area
Boundary

±

Proposed Improvement Locations



 
 

South Placer Wastewater Authority (001183.00) 3-29 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

3.5.4 Timing of Proposed Improvement Projects 

While Project 1 is needed for current demands, Project 2 and Project 3 are expected to be triggered by future 
development. For the purpose of this Systems Evaluation, an approximate number of equivalent dwelling units 
upstream of the capacity deficiency that would trigger the need for a project has been estimated by applying a reduction 
factor to future flows to represent percentage of buildout. Nearly all of the future growth that would trigger the projects 
would occur in SMD-2 and SMD-3 (with less than 100 EDUs of future growth anticipated for SPMUD and Roseville). 
Based on the SMD2 and SMD3 growth projections provided by Placer County, this would occur beyond the 2060 
planning horizon provided.  

The timing estimated here is subject to change, and could be impacted by the following assumptions: 

• Inflow and Infiltration rates for existing sewers are assumed to remain approximately the same. These rates 
could change based on pipe condition and maintenance activities (such as rehabilitation and repair) in the 
collection system.  

• Inflow and Infiltration rates for new sewers are assumed based on typical values. Actual I/I rates could be 
higher or lower than assumed. 

• The estimates are based on an assumed rebound of dry weather flows to 190 gpd per EDU. If dry weather 
flows do not rebound, the timing for Project 2 and Project 3 could be somewhat delayed. 

Future studies should monitor the I/I rates and update these estimates as needed. The number of EDUs in SMD2/SMD3 
that would trigger the proposed project are summarized in Table 3-11. 

Table 3-11: Timing of Proposed Capacity Improvement Projects 

Project Description Estimated Capital 
Improvement Cost 

Approximate Additional 
EDUs in SMD2/SMD3 to 

Trigger Projecta 

1 
Increased Capacity of PS 26 and sewers on 
Sierra College Blvd directly downstream of PS 
26 to relieve Old Auburn Trunk sewer (Area A) 

$1,606,000 Existing 

2 Redirect flows from PS 26 and Sierra College 
Blvd down Eureka Road to relieve Area E.  $1,831,000 ~1,800b 

3 

Increased Firm capacity of PS 25 to meet 
Buildout PWWF (depends on alternative). 
 
New weir structure or adjustments to existing 
structure at PS 25 to convey the maximum 
potential flow through PS 25 without any dry 
weather flows. 

$758,000 ~1,800c 

Notes:  
a. Based on a percentage of buildout factor applied to future model loads.  
b. Represents approximately 60% of buildout. There are approximately 8,400 Existing EDUs upstream of the deficiency triggering 

Improvement Project 2, and approximately 10,200 EDUs would trigger the need for improvement. 
c. Represents approximately 60% of buildout. There are approximately 11,900 Existing EDUs upstream of the deficiency triggering 

Improvement Project 3, including 7,600 in Placer County, 4,200 in Roseville, and less than 100 in SPMUD.  Approximately 13,700 
EDUs would trigger the need for the improvement.



 
 

South Placer Wastewater Authority (001183.00) 4-1 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

4. WASTEWATER TREATMENT PLANT EXPANSION EVALUATION 

4.1 Introduction 
Based on the updated growth projections provided by the SPWA partners through fiscal year 2059-2060 and at 
buildout, this section provides facility expansion recommendations for Dry Creek Wastewater Treatment Plant 
(DCWWTP) and Pleasant Grove Wastewater Treatment Plant (PGWWTP), which treat the entirety of flows from the 
SPWA service area. The recommendations address timing, phasing, and preliminary conceptual costs of the 
expansions required through buildout to address both flows and loads, as well as identifying next steps for confirming 
current plant capacity to accurately reflect recent and ongoing capital improvements. 

The analysis provides updates to the following flow and loading parameters for DCWWTP and PGWWTP: 
• Flows: existing and projected influent flow through buildout: 

o Average Dry Weather Flow (ADWF) 
o Average Annual flow (AA) 
o Peak Month Flow (PMF) 
o Peak Day Wet Weather Flow (PDWWF) 
o Peak Hour Wet Weather Flow (PHWWF) 

• Loads: existing and projected influent loads through buildout: 
o Biochemical Oxygen Demand (BOD), Annual Average (AA) and Maximum Month (MM) 
o Total Suspended Solids (TSS), AA and MM 
o Ammonia (NH3), AA and MM 

4.1.1 Dry Creek Wastewater Treatment Plant 

Much of the DCWWTP was constructed in 1974 and was expanded in 1991 to treat an ADWF of 18 mgd. In June of 
2004, a portion of the influent flow was diverted to the newly constructed PGWWTP, freeing up some treatment capacity 
at the time. Recently, nutrient removal upgrades were completed at DCWWTP to ensure reliable compliance with the 
NPDES permit limits (including the 10 mg/L average monthly limit for nitrate plus nitrite).1 Currently, the flow meter on 
the discharge of the Influent Pump Station is being modified to increase the PHWWF hydraulic capacity to 36 mgd. 

Population in the SPWA service area has continued to grow steadily, with loadings increasing substantially while ADWF 
decreased. The ADWF at DWWTP has decreased from 10.5 mgd in 2009to approximately 8.6 mgd as of 2019.  

Equally as important as the hydraulic capacity of a plant is its biological treatment capacity. Design of the 1991 
expansion of the plant was based on an influent BOD concentration of 160 mg/L, and the corresponding AA and MM 
loadings of 24,000 lbs/day and 36,000 lbs/day. Since 1991, the influent BOD concentration has increased to 425 mg/L, 
resulting in much higher BOD loadings than in previous projections. The impact of higher influent BOD concentration 
and loadings is discussed in Section 4.3.1.  

A schematic of the DCWWTP liquid and solids treatment train is shown in Figure 4-1. 

 
 
 
1 Source: City of Roseville, DCWWTP Nitrate Reduction Improvements Project, Basis of Design Report (May 2017). 



 
 

South Placer Wastewater Authority (001183.00) 4-2 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

Figure 4-1: DCWWTP Treatment Schematic 

 

4.1.2 Pleasant Grove Wastewater Treatment Plant 

Construction of the PGWWTP was completed in 2004. It was designed for an ADWF of 12 mgd, assuming historical 
domestic strength wastewater, similar to the Dry Creek Plant. Subsequent study of the plant’s treatment processes 
and influent loading resulted in PGWWTP’s capacity being lowered to an equivalent flow of 9.5 mgd. Like the 
DCWWTP, this was partially a result of influent BOD concentrations trending much higher over time than anticipated 
in the initial design. Current ADWF is approximately 7.6 mgd with an average influent BOD concentration of 358 mg/L. 

To ensure the plant can reliably treat 12 mgd ADWF at the current higher loadings, an expansion project is currently 
underway, with anticipated completion/commissioning by fiscal year (FY) 22/23.1 The expansion will add a primary 
sedimentation process to the liquid treatment train, which currently includes influent screening and grit removal, 
secondary treatment/denitrification in oxidation ditches, secondary clarification, filtration, and disinfection. The solids 
treatment process is being upgraded with sludge thickening using rotary drum thickeners and anaerobic digestion of 
the combined thickened secondary sludge and primary sludge, upstream of the existing dewatering centrifuges (which 
currently dewater only the secondary sludge). These upgrades will provide additional solids treatment capacity as well 
as biological treatment capacity. Figure 4-2 shows a schematic of the PGWWTP treatment train reflecting the upgrades 
currently under construction. 

 
 
 
1 Source: City of Roseville, PGWWTP Expansion Basis of Design Report (March 2016). 



 
 

South Placer Wastewater Authority (001183.00) 4-3 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

Figure 4-2: PGWWTP Treatment Schematic 

 

4.2 Flows and Loadings 

Influent flows and loading (organic loading as measured by BOD and solids loading as measured by TSS) for both the 
DCWWTP and PGWWTP were established by analyzing daily plant influent data provided by the City of Roseville for 
the period from January 1, 2016 through September 19, 2019 for influent flow and from January 1, 2013 through 
September 19, 2019 for loadings. In addition, hourly flow data from December 1, 2016 to September 17, 2019 (which 
incorporated high winter flow periods) was used to establish peak hour flows. 

Projected flows for both the DCWWTP and PGWWTP were calculated based on population and non-residential growth, 
normalized to account for diversity in land uses by establishing equivalent dwelling units (EDUs). EDU projection data 
were provided by each of the SPWA JPA Partners (City of Roseville, Placer County, and South Placer Municipal Utility 
District)1. Flow projections were developed by multiplying the projected EDUs by an ADWF contribution of 190 gallons 
per day (gpd) per EDU, in accordance with the estimate developed in the 2009 Systems Evaluation.  

4.2.1 Current Flows and Peaking Factors 

Current ADWF was established by averaging flows observed at each plant for the period of July through September. 
While the ADWF is usually thought of as the rated capacity of a treatment plant, the design of treatment systems must 
also accommodate significant seasonal and diurnal variations in influent flow. A treatment plant must be designed to 
prevent hydraulic overloads and wash out of solids during peak day and peak hour events. Generally, preliminary and 
primary treatment systems are sized for peak day or peak hour flow, while secondary treatment systems must meet 
maximum month organic loading peaks. Sizing treatment processes appropriately aids treatment plants in meeting 
discharge limits during the higher flows and loading periods that can otherwise stress or overwhelm the plant 
processes. 

Current flow conditions and the associated peaking factors for both plants are summarized in Table 4-1. 

 
 
 
1 Data provided on July 2019 for Placer County, August 2019 for SPMUD, and November 2016 for the City of Roseville  



 
 

South Placer Wastewater Authority (001183.00) 4-4 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

Table 4-1: Current Flows and Peaking Factors 

Flow Condition 
DCWWTP PGWWTP 

Current Flow, mgd Peaking Factor Current Flow, mgd Peaking Factor 
ADWF 8.6 1.0 7.6 1.0 

AA 10.8 
 

1.2 8.1 1.07 
PMF 18.4 2.12 10.3 1.36 

PDWWF 27.9 3.22 16.9 2.23 
PHWWF 36.0 4.19 20.4 2.69 

It should be noted that the current plant data reflect a significantly lower flow contribution per EDU than the previously 
established unit flow factor of 190 gpd/EDU. Approximately 57,747 EDUs are tributary to DCWWTP for FY 19/20. 
Based on the current ADWF, the equivalent unit flow contribution is approximately 150 gpd/EDU. At PGWWTP, there 
are approximately 54,907 EDU tributary to the plant for FY19/20, which reflects a flow contribution of 138 gpd/EDU. 
This is likely the result of several factors, including water conservation efforts over the past decade, drought conditions 
that were experienced throughout California from 2011-2016, and lower levels of development than previously 
anticipated prior to the impacts of the recession in 2008-2009. 

These flow contributions per EDU may rebound back to historical levels and, to provide a safety factor, the 190 
gpd/EDU will continue to be used for this analysis. This unit flow factor should be tracked closely and, if warranted, the 
per EDU value adjusted accordingly over time. 

4.2.2 Projected Plant Influent Flows 

Future plant flows were projected over the planning horizon to fiscal year 2059-2060 (FY 59/60)1 and to ultimate 
buildout conditions, based on the information provided in Chapter 2. ADWF projections at FY 59/60 and buildout are 
calculated by multiplying the EDU projection by the flow contribution per EDU. Peaking factors from Table 4-1 were 
then applied to established ADWF per EDU based on current flows (138 gpd/EDU at PGWWTP and 150 gpd/EDU at 
DCWWTP) and added to ADWFs difference calculated from 190 gpd/EDU and current ADWF/EDU to project the 
additional flow conditions. This approach avoids using peaking factors on projected ADWF calculated from 190 
gpd/EDU for a more realistic flow estimate. These flows are summarized in Table 4-2 and Table 4-3.  

Table 4-2: Projected FY 59/60 and Buildout EDUs and Flows at DCWWTP 

Condition 

DCWWTP 

FY 59/60 EDU FY 59/60 Flow, mgd Buildout EDU Buildout Flow, mgd 
ADWF 87,772 16.7 96,000 18.2 

AA --- 19.9 --- 21.8 
PMF --- 31.5 --- 34.4 

PDWWF --- 45.9 --- 50.2 
PHWWF --- 58.6 

 
--- 64.1 

 

 
 
 
1SPWA’s fiscal year runs from July 1 to June 30. 



 
 

South Placer Wastewater Authority (001183.00) 4-5 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

Table 4-3: Projected FY 59/60 and Buildout EDUs and Flows at PGWWTP 

Condition 

PGWWTP 

FY 59/60 EDU 
FY 59/60 Flow, 

mgd Buildout EDU Buildout Flow, mgd 
ADWF 92,864 17.6 145,000 27.6 

AA --- 18.6 --- 29.0 
PMF --- 22.2 --- 34.8 

PDWWF --- 33.4 --- 52.3 
PHWWF --- 39.3 --- 61.5 

4.2.3 Current BOD Loadings 

In previous studies, design parameters were established based on much lower influent BOD concentrations, ranging 
from 248 mg/L at DCWWTP to 285 mg/L at PGWWTP. The plant data set provided for this TM (which is an extended 
data set from 2013-2019) indicates an average influent BOD concentration of 425 mg/L at DCWWTP, and 358 mg/L 
at PGWWTP. The range in influent BOD concentrations at both plants are shown in Figure 4-3 and Figure 4-4.  

Figure 4-3: Influent BOD Concentrations at DCWWTP 

 

0

200

400

600

800

1,000

1,200

4/1/2012 8/14/2013 12/27/2014 5/10/2016 9/22/2017 2/4/2019 6/18/2020

BO
D 

Co
nc

en
tr

at
io

n 
(m

g/
L)

DCWWTP Influent BOD Concentrations

Influent BOD (mg/L) Previous Design Influent BOD Concentration 30 per. Mov. Avg. (Influent BOD (mg/L))



 
 

South Placer Wastewater Authority (001183.00) 4-6 Woodard & Curran, Inc. 
Systems Evaluation Report  December 2020 
 

Figure 4-4: Influent BOD Concentrations at PGWWTP 

 

These higher concentrations are likely a result of water conservation efforts over the past decade, combined with the 